
KING MONGKUT'S UNTVERSITY O F TECHNOLO GY THONBURI
INSTITUTE FOR SCIENTIFIC AND TECHNOLOGICAL RESEARCH AND SERVICES
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Our ret ISTRS/56701

Septernber I B, 201 3

Manager: Dynoelectric Co., Ltd.

Subject: Photornetric Test Reporl (CIE I21-1996)

Dear Sir,

lnstitr,rte for Scientific and Teclrnological Research and Services (ISTRS) and Illurr-rinatiorr
Engineering Laboratory (lEL) in the department of electrical engineering have tested your sample to
approve photometric data and electrical parameters. Luminous intensity distribLrtion was tested by
goniophotometer under controlled condition. The electrical characteristics were rneasured with higit
accuracy digital power meter. The sur.nmarized test results were report in conclusion.

Test Sample:

Sarnple Nurnber

Description

Manufacturer

Model

LED Larnp Rating

Photornetric Rating

rELr30900t

LED Emergency Lighting Lurninaire
Dynoelectric Co., Ltd.
LD-l15

2x9W
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Sample Number: lELl 30900 I

Model Nurnber: LD-l l5

Test Sample: LD-I15

Photometric Test Report (CIE l2l- 1996)
Original Issue Date: 1309 l8
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Our ref: ISTRS/56701

Standard and Test Condition:

Ambient Temperature 25+loC

Test Results:

Sample Number: IEL I 30900 I
Model Number: LD-ll5

CIE 121-1996: The Photometry and Goniophotometry of Luminaires

Relative Humidity (RH) 50-70%

Luminous Intensity Distribution Table : Type-C (cd)

Photometric Test Report (ClE 121-1996)
Original Issue Date: 130918

Page 2 of 5

This repoft is not official unless it canies the raised seal of the university and the genuine authorized signature (s)

This report is valid only for the specimens tested. It does not apply to other pieces of material or products even through made by the same manufacturer



Our ref: ISTRS/56701

Luminous Intensity Distribution Curwe (cd)
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Photometric Test Report (CIE 121-1996)
Original Issue Date: 130918
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Sample Number: IEL1309001
Model Number: LD-115
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This report is not official unless it canies the raised seal of the university and the genuine authorized signature (s)

This report is valid only for the specimens tested. It does not apply to other pieces ofmaterial or products even through made by the same manufacturer



Our ref: ISTRS/56701

Zonal Lumen Table

0-30 5fl5.2 79.5%

0-40 582.7 gt.g%

S-60 625.2 98.4%

60-90 9.6 t.S96

0-90 534.8 99.9%

Sample Number: IEL I 30900 I
Model Number: LD-115

This report is not official unless

This report is valid only for the specimens tested,

ZONI LUMFNS 96 I-AMP 96 LUMI}.IAIR,E

79.696

91.8%

98.5%

1.5"/o

ZONF LUMET'IS YOTQTAL

0-10 116"1 1ffi%
10-20 ZT7.S 34.396

20-30 1i1.4 2i.il%

30-40 77.6 1?.2%

40-50

50-60

6A VO

70-80

80-90

30.6 4.V/a

1 1.8 1 .9Q/o

6,.5 1.4%

2.7 A.4Yo

0.4 0.1%

100%

Photometric Test Report (ClE 12l-1996)
Original Issue Date: 130918

Fage 4 of 5

it canies the raised seal of the unrversity and the genuine authorized signature (s)

It does not apply to other pieces of material or products even through made by the same manufacturer



Our ret ISTRS/56701

(Assoc. Prof. Chansak Apainipat)

Head of Illumination Engineering Laboratory

Summary of Test Results

END OF REPORT

Very truly yours,

(Asst. Prof. Nithi Buranajant)

Director of Institute for Scientific and

Technological Research and Services
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Sample Number: IEL1309001
Model Number: LD-115

Photometric Test Report (CIF. 121-1996)
Original Issue Date: 130918

Page 5 of 5

This leport is not olficial unless it canies the raised seal ol the university and the genuine aLrthorized signature (s)

This report is valid on ly lbr the specirnens tested. [t does not apply to other pieces of material or products even through made by the same manuf'acturer

Electrical Parameters Photometric Data

Test Voltage (Vo") 8.656 Total Flux (lm) 63 s.06

Test Frequency (Hz) DC Efficacy (lm/W) 99.64

Current (46") 0.7363 C0/180 and Average Beam Angle (") 33.2,32.8

THDi(%) nla ccr (K) 3,091

Power (W) 6.313 Rendering Index (Ra), R9 nla

Power Factor nla Chromaticity Coordinate x/y nla



] KING MONGKUT'S UNTVERSITY OF TECHNOLOGYTHONBURI'i
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Our ref: ISTRS/56702

September 1 8, 2013

Manager: Dynoelectric Co., Ltd.

Subject: Photometric Test Repoft (CIE I 21-1996)

Dear Sir,

Institute for Scientific and Technological Research and Services (ISTRS) and Illurnination
Engineering Laboratory (lEL) in the depaftment of electrical engineering have tested your sample to
approve pliotometric data and electrical parameters. Luminous intensity distribution was tested by
goniophotorneter under controlled condition. The electrical characteristics were measured with high
accuracy digital power meter. The summarized test results were report in conclusion.

Test Sample:

Sample Number: IELI 309002
Model Number; LD-215

Sarnple Number

Description

Manufacturer

Model

LED Larnp Rating
Photometric Rating

IEL 1 309002

LED Emergency Lighting Luminaire
Dynoelectric Co., Ltd.
LD-215

2x12W

Test Sample: LD-215

fl-T**-1

Photometric Test Report (CIE 121-1996)
Original lssue Date: 1309 l8
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Our ref: ISTRS/56702

Standard and Test Condition:

Test Results:

Sample Number: IEL I 309002
Model Number: LD-215

This report is not officiai unless

This report is valid only for the specimens tested
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CIE \21-1996: The Photometry and Goniophotometry of Luminaires

Ambient Temperature 25+loC Relative Humidity (RH) 50-70%

Luminous Intensity Distribution Table : Type-C (cd)

Photometric Test Reporl (CIF 121-1996)
Original Issue Date: 130918

Page 2 of 5

it canies the raised seal of the university and the genuine authorized signature (s)

It does not apply to other pieces ofmaterial or products even through made by the same manulacturer



Our ref: ISTRS/56702
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Sample Number: IEL1309002
Model Number: LD-215

This reporl is not official unless

This report is valid only for the specimens tested

Luminous Intensity Distribution Curve (cd)
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Photometric Test Report (CIE 121-1996)
Original Issue Date: 130918
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it carries the raised seal of the university and the genuine authorized signature (s)
It does not apply to other pieces ofmaterial or products even through made by the same manufacturer



Our ref: ISTRS/56702

(Assoc. Prof. Chansak Apainipat)

Head of Illumination Engineering Laboratory

Summary of Test Results

END OF REPORT

Very truly yours,

(Asst. Prof. Nithi Buranajant)

Director of Institute for Scientific and

Technological Research and Services
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Sample Number: IEL I 309002
Model Number: LD-215

Photometric Test Report (ClE 12l-1996)
Original Issue Date: 130918

Page 5 of 5

This repolt is not of1lcial unlcss it carries the raised seal of the university and the genuine ar.rthorizcd signature (s)

This repor-t is valid only fol the specimens tested. It does not apply to other pieces olmaterial or products even thror:gh rnade by the same manuf-acturer

Electrical Parameters Photometric Data

Test Voltage (Va") tt.434 Total Flux (lm) 783.60

Test Frequency (Hz) DC Efficacy (lm/W) 94.14

Current (Aa") 0.728 C0/180 and Average Beam Angle (") 31.2,30.8

THDi (%) nla ccr (K) 3,014

Power (W) 8.324 Rendering Index (Ra), R9 nla

Power Factor n/a Chromaticity Coordinate x/y nla


